
JOINT COMMITTEE REPORT

IN COMPLIANCE WITH ORDER OF HON'BLE NATIONAL GREEN

TRIBUNAL, PRINCIPAL BENCH, NEW DELHI IN THE MATTER-

ORIGINAL APPLICATION NO. 563 0F 2022

RELATED TO PAST INCIDENT OF FISH KILL AND POLLUTION IN

RIVER PANCHGANGA, DIST KOLHAPuR, MAHARASHTRA

IN COMPLIANCE OF ORDER DATED 30.08.2022 0F

HON'BLE NGT, PRINCIPAL BENCH, NEW DELHI

FOR SUBMISSION TO

HON'BLE NATIONAL GREEN TRIBUNAL,

PRINCIPAL BENCH, NEW DELHI

7



JOINT COMMITTEE REPORT

IN COMPLIANCE WITH ORDER OF HON'BLE NATIONAL GREEN TRIBUNAL,

PRINCIPAL BENCH, NEW DELHI

IN THE MATTER- ORIGINAL APPLICATION NO. 563 0F 2022

RELATED TO PAST INCIDENT OF FISH KILL AND POLLUTION IN RIVER

PANCHGANGA, DIST KOLHAPUR, MAHARASHTRA
[...]
the Krishna River at Kurundvad. The location map showing River Panchganga 

& its tributaries and River Krishna is shown in Figure-01. 

The river Panchganga including its tributaries have total 67 number of small 

check dams called Kolhapur Type (KT) Weirs and 8 nos of KT Weirs are 

provided in the stretch from Prayag Chikali to Kurundwad to facilitate to 

stagnant the water which is used for the purpose of lifting water for 

domestic use and irrigation use. The irrigation Department maintain the 

water level at these KT Weirs by discharging water from dams at the 

upstream of tributaries of Panchganga in a cyclic manner as per the 

requirement for the consumption of domestic and irrigation use. However, 

these KT Weirs creates a stagnant water in the river along the stretch when 

there is lean flow and effects water quality in respect of environment.    

16



5 
 

 
Figure-01- River Panchganga and its tributaries and River Krishna 

17



 

6 

5.0 FISH KILL INCIDENT IN RIVER PANCHGANGA IN JANUARY AND FEBRUARY 

2022  

MPCB received videos, news through social media on 19/01/2022 regarding fish kill 

in river Panchganga at Kasaba Bawada. MPCB officials visited various locations 

including fish kill location along the River Panchganga during the period from 

20.01.2022-24.01.2023 as well as the committee constituted by Member Secretary 

MPCB under the chairmanship of District Collector including representative of KMC, 

Jilha Parishad Kolhapur, MIDC, Municipal Council Ichalkanaji, MPCB officials etc 

vide office order dated 24.02.2021. The committee constituted for monitoring of 

Panchganga river pollution prevention and control. The aforesaid committee also 

carried out visit on 24/01/2022. The committee observed fish kill in small area of 

the river Panchganga in the jurisdiction of KMC.  

It was also observed that in the upstream of fish kill location, there was accidental 

discharge of treated effluent from air valve fitted on pipeline carrying treated 

effluent from Sugar industry- M/s Shri Chhatrapati Rajaram Sahakari Sakhar 

Karkhana Ltd. Kasaba Bawada, Kolhapur to agriculture farms for the discharge on 

land for irrigation. Also, there was discharges of treated (from STP-76 MLD and 17 

MLD) and untreated sewage through various natural drains/nalhas in the up-

stream of the fish kill location. 

The aforesaid committee submitted its report to MPCB regarding fish kill incident. 

Based on the committee report (which includes analysis results of sampling), MPCB 

issued Show Cause Notice (SCN) on 19.01.2022 under section- 33 A of the Water (P 

& CP) Act, 1974, Air (P & CP) Act 1981 and E (P) Act, 1986 to Kolhapur Municipal 

Corporation (Hydraulic Engineer and Environmental Engineer) and M/s Shri 

18



 

7 

Chhatrapati Rajaram Sahakari Sakhar Karkhana Ltd. Kasaba Bawada, Kolhapur 

regarding the fish kill incident occurred due to pollution. 

After the above incident, again news regarding fish kill on 22.02.2022 at same 

location i.e. Kasaba Bawada received through telephone, viral videos through social 

media and local newspapers.  MPCB officials visited various locations including fish 

kill location along the River Panchganga on 22.02.2022 to 01.03.2022, and also 

visited nearest two industries on 01/03/2022 viz M/s Shri Chhatrapati Rajaram 

Sahakari Sakhar Karkhana Ltd. and M/s Kolhapur Sugar Mill Kasaba Bawada, 

Kolhapur. It was observed that discharge of treated effluent due to leakage of air 

valve fitted on pipeline carrying treated effluent from Sugar industry from 

19.02.2022 and it was also observed on 01.03.2022 that effluent was observed 

entering into the river Panchnganga (Near Ulape Farm) through underground 

pipeline, non-compliances of discharge standards and improper operation of ETP 

by M/s Shri Chhatrapati Rajaram Sahakari Sakhar Karkhana Ltd. Kasaba Bawada, 

Kolhapur.   

Based on the visit reports, including analysis results, MPCB issued Closure 

directions on 03/03/2022 under section- 33 A of the Water (P & CP) Act, 1974, Air 

(P & CP) Act 1981 and E (P) Act, 1986 to M/s Shri Chhatrapati Rajaram Sahakari 

Sakhar Karkhana Ltd. Kasaba Bawada and directed concern authorities to 

disconnect water and electricity supply of the said industry. A copy of Closure 

Directions is provided at Annexure-4. Based on aforesaid closure direction, the 

industry stopped its manufacturing activity on 04.03.2022 as well as concerned 

authority disconnected electricity on 15.03.2022. The copies of the letter from 

industry and disconnection letter are attached herewith as an Annexure –5 and 

Annexure-6 respectively.  

19



 

8 

This committee also visited the sugar industry- M/s Shri Chhatrapati Rajaram 

Sahakari Sakhar Karkhana Ltd. Kasaba Bawada on 20.10.2022. It is observed that 

the industry was not in operation due to non-crushing season.  

It was observed during the visit that the industry has replaced leaked old pipeline 

by heavy duty sixty kg ‘O’ PVC pipes and replaced the leaked air volves as well as 

necessary modifications i.e. separate treated effluent tank and fresh water tank 

was done by the industry as per the compliance report submitted dated 07.07.2022 

w.r.t. to closure directions.  

The copy of revoke conditional directions dated 28.09.2022 is attached as 

Annexure-7. 
 

6.0 PROBABLE POLLUTION SOURCES OF RIVER PANCHGANGA 

The probable sources of pollution in the catchment area of River Panchganga and 

its tributaries are- 

- Untreated and treated sewage from Kolhapur Municipal Corporation (KMC), 

Ichalkaranji Municipal Corporation (IMC), 4- Municipal Councils/Nagar 

Panchayats & around 171 villages as Kolhapur Municipal Corporation (KMC), 

Ichalkaranji Municipal Corporation (IMC), 4- Municipal Councils/Nagar 

Panchayats are situated on the bank of river at tributaries of Panchaganga 

River and downstream of origin of river Panchganga i.e. Prayag Chikhali to  

Kurundwad. 

- Surface runoff from land discharge for irrigation/ land application -HRTS of 

treated effluent from mainly 3-CETPs as well as surface runoff from 

agriculture activities after of fertilizers/pesticides etc   

- Illegal/Accidental discharges, if any, mainly sugar/distillery industries- Sugar 

and Distilleries in Kolhapur Districts along the River Panchganga having their 

20



 

9 

own individual ETP and treated effluent is disposed on land for irrigation in 

normal operational activities except illegal/ accidental discharge.  
 

7.0 STATUS OF SEWAGE GENERATION, COLLECTION, TREATMENT & DISPOSAL 

AT LOCAL BODIES (URBAN & RURAL AREA)-  

7.1 Kolhapur Municipal Corporation (KMC)  

The population of the Kolhapur as per 2011 census is 5,49,230. The current 

estimated population of Kolhapur city in 2023 is 7,57,000. 

 7.1.1 Water Supply 

There are total three pumping stations viz. Shingnapur, Balinga and Nagdevwadi 

which are currently lifting water from River Panchganga and in addition, water is 

also lifted from Kalamba Lake.  

Total quantity of raw water lifted from river Panchganga is around 140 MLD which 

is treated at Water Treatment Plants (WTP) at Puikhadi WTP-50MLD, Balinga WTP- 

41MLD, Bawada WTP- 41MLD and Kalamba WTP- 8MLD. In total, 140 MLD water is 

supplied by KMC. 

7.1.2 Sewage Generation, Collection and Treatment 

The sewage generation is 110 MLD. KMC has provided 2 STPs i.e. STP (76 MLD) at 

Kasaba Bawada and STP (17 MLD) at Dudhali. Thus, total 93 MLD sewage (84.5 %) 

is being treated by KMC whereas 17 MLD (15.5 %) untreated sewage is discharged 

to Panchganga River through different drains.  Total 60 % area is covered under 

sewerage network.  Treated Sewage as per consent condition to be used for 

irrigation purpose. However, it is mostly discharged into River Panchganga.  

There are about 12 major sewage carrying natural drains/Nalas in the city of 

Kolhapur, out of which 6 natural drains/ Nalhas have been intercepted and diverted 

21



 

10 

to above said STPs at Kasaba Bawada and Dudhali.  Also, work of interception and 

diversion of remaining 6 natural drains/Nalhas is yet to be completed by KMC and 

the same is in process under AMRUT scheme which is expected to be completed in 

the year 2023. 

7.1.2.1 Sewage Treatment Plants (STP)- 

A. STP (76MLD) at Kasaba Bawada-   

STP is commissioned in December 2013. The STP is provided for the sewage 

generated from central part of city  i.e. Laxmipuri, Shahupuri, Rajatrampuri, ST 

Stand, Bindu chowk, Jawaharnagar, Dasara Chowk, YP Pawar nagar etc . The 

sewage is also lifted to this STP from Jayanti Nalha at Dasara Chowk by providing a 

Bandhara in non-rainy season. Jayanti Nalha major sewage carrying natural drain 

(nalha) flow through the heart of the City.  

Present, flow to STP is 76 MLD.  STP consist of Screen chamber, Grit Chamber, 

Sequential Batch Reactor (SBR),   Chlorine Contact Tank (Chorine Gas), Sludge 

Thickner and Decanter. Flow meter is provided at Inlet and Outlet of STP. However, 

On-line Continuous Effluent Monitoring System (OCEMS) is not provided at outlet 

of STP as per consent conditions.  
 

B. STP (17MLD) at Dudhali  

STP is commissioned in July, 2018. STP is provided for the area- Devkarpanand, 

Phulewadi, Tulajabhavani nagar, Nana Patil nagar, etc with sewerage network. 

Sewage is also arrested at Dudhali Nala by providing a Bandhara in non-rainy 

season and lifted to this STP.   

The STP consist of Screen chamber, Grit Chamber, Sequential Batch Reactor (SBR),   

Chlorine Contact Tank (Chlorine Gas), Sludge Thickner and Decanter. Flow meter is 

provided at Inlet and Outlet of STP. However, On-line Continuous Effluent 

22



 

11 

Monitoring System (OCEMS) is not provided at outlet of STP as per consent 

conditions.  

As per CTO issued by MPCB (combined for STP-76 MLD, 17 MLD), the treated 

sewage needs to use for irrigation only, but treated sewage is discharged in to 

nearby drain which is channelized which meets with River Panchganga. MPCB carry 

out visits and sampling regularly at STPs.  Monitoring results are given in Annexure-

8. 

C.  Proposed STPs 

Additional two STPs of capacity of 4 MLD and 6 MLD under AMRUT scheme are 

under construction and which is expected to be completed in March 2023 and July 

2023, respectively, as informed by KMC which is already delayed.  

7.2 Ichalkaranji Municipal Corporation (IMC)-  

The population of the Ichalkaranji as per 2011 census is 2,87,570 whereas current 

estimated populations in the year 2023 is 3,95,000.  

7.2.1 Water Supply: 

Krishna River at Majarewadi and River Panchganga at Ichalkaranji are the two main 

sources of water supply to Ichalkaranji City. Total quantity of raw water lifted from 

river Krishna and river Panchganga is around 50 MLD.   

7.2.2 Sewage Generation, Collection and Treatment 

Sewage generation is around 40MLD. The sewerage network covered 40 % of the 

city area.  Out of 40MLD of sewage generated in city of Ichalkaranji only 20 MLD of 

sewage is being treated in STP (20 MLD) established at Sangali naka and remaining 

20MLD of sewage without any treatment is discharged in to natural drain locally 

called Kala Odha and other natural drains/Nalhas which ultimately meets with 

River Panchganga. 

23



 

12 

 7.2.2.1 STP (20 MLD) 

STP of capacity 20 MLD is provided at Sangali naka which is commissioned in 1998 

without Consent from MPCB and still operated without consent. Major quantity of 

the sewage is lifted from the TakawadeVes pumping Station. STP is provided for 

the sewage generated form the old city area. Present flow of STP is about 20 MLD.  

STP comprises of Screen Chamber, Grit chamber, Activated Sludge process 

(Aeration tank followed by secondary clarifier), Chlorination (Bleaching Powder) 

and Sludge Drying Beds. Flow meter is not provided at Inlet and Outlet of STP. On-

line Continuous Effluent Monitoring System (OCEMS) is also not provided at outlet.  

During the visit, sewage was being discharged in to nearby drain which is partly 

(meagre quantity) used for irrigation & remaining (major quantity) meets with River 

Panchganga.  

7.2.2.4 Proposed STP (18 MLD) 

Additional STP of capacity 18MLD is proposed by IMC under Urban Infrastructure 

Development Scheme for Small & Medium Towns (UIDSSMT) scheme of Ministry 

of Urban Development, Govt of India. It is informed that the work of STP is expected 

to be completed in June 2024 and IMC also is in process to enhance old STP.  

As a short term measure, the Corporation has also constructed Kolhapur Type 

Weirs at Kala Odha & Chandur Odha for disinfection of water by mixing bleaching 

powder and chlorine gas.  
 

7.3 COUNCILS - 

I. Hupari Nagar Parishad –  

Hupari Nagar Parishad is located in the catchment area of river Panchganga having 

population of 28,953 wherein, daily water supply is 2.66 MLD and overall sewage 

generated is around 2.1 MLD. However, no treatment facility i.e. STP is provided 

24



 

13 

for the treatment of sewage. The individual houses are provided with Soak pit/ 

Septic Tank. Untreated sewage and partially treated sewage from Septic Tanks are 

discharged on land or in natural drains which meets River Panchganga. 

II. Kurundwad Nagar Parishad –  

Kurundwad Nagar Parishad is located in the catchment area of river Panchganga 

having population of 25,000 wherein, daily water supply is 1.92MLD and overall 

sewage generation is around 1.54 MLD. However, no treatment facility i.e. STP is 

provided for the treatment of sewage. The individual houses are provided with 

Soak pit/ Septic Tank. Untreated sewage and partially treated sewage from Septic 

Tanks are discharged on land or in natural drains which meets River Panchganga. 

III Shirol Nagar Parishad – 

Shirol Nagar Parishad is located in the catchment area of river Panchganga having  

population of 27,649 wherein, daily water supply is 1.92 MLD and overall sewage 

generation is around 1.04 MLD. However, no treatment facility i.e. STP is provided 

for the treatment of sewage. The individual houses are provided with Soak pit/ 

Septic Tank. Untreated sewage and partially treated sewage from Septic Tanks are 

discharged on land or in natural drains which meets River Panchganga. 

IV. Hatkanangale Nagar Pachayat– 

Hatkanangale Nagar Pachaya tis located in the catchment area of river Panchganga 

having population of 13,679 wherein, daily water supply is 0.9MLD and overall 

effluent generated is around 0.65 MLD. However, no treatment facility i.e. STP is 

provided for the treatment of sewage. The individual houses are provided with 

Soak pit/ Septic Tank. Untreated sewage and partially treated sewage from Septic 

Tanks are discharged on land or in natural drains which meets River Panchganga. 

 

25



 

14 

7.4 ZILLA PARISHAD, KOLHAPUR- 

As per the information submitted by Zilha Parishad, total 171 Villages (Gram 

Panchayats) are situated on the basin of Panchganga river and its tributaries from 

its origin to its confluence with Krishna River, under the jurisdiction of Kolhapur 

Zilla Parishad.  

Overall sewage generation from the 171 villages in the catchment area of 

Panchganga river and its tributaries is approximately 35 MLD, out of which about 

39 Villages (gram panchayats) majorly discharged untreated sewage/partially 

treated sewage from Septic Tanks in to River Panchganga.  The individual houses 

are mostly provided with Soak pit/Septic Tank.  Untreated sewage and partially 

treated sewage from Septic Tanks are discharged on land or in natural drains which 

meets with River Panchganga. No treatment facilities i.e. STPs are provided by any 

Villages (Gram Panchayats). 
 

7.5 MONITORING OF SEWAGE TREATMENT PLANTS (STPs)  

Sampling of STPs carried out during the committee visit on 19.11.2022 and 

21.11.2022 at STPs of KMC and STP of Ichalkanaji, respectively. Monitoring of STPs 

at Kolhapur and Ichalkarnji are regularly carried out by MPCB, RO, Kolhapur. The 
[...]
5) Plantation of Taro plants by means of 

traditional phytoremediation at at 
remaining Nalla.  

1) Temporary stone Bandharas. 
2) Removal of floating matters. 
3) Wastewater Utilization for 

grassland. 
4) Manual Bleaching powder dose. 
5) Plantation of Taro plants by means 

of traditional phytoremediation at 
at remaining Nalla but presently 
not provided after flood in 2019. 

38



 

27 

9.0 STATUS OF DISCHARGE OF TRADE EFFLUENT AND COMPLIANCE BY THE 
INDUSTRIES WITH CTO CONDITIONS 

 

9.1 INDUSTRIES LOCATED IN INDUSTRIAL AREAS/ESTATES & THEIR DISCHARGE OF 

EFFLUENT:  

Major industrial estates in the catchment area of River Panchaganga which 

are developed by MIDC Viz Gokul Shirgaon, MIDC Shiroli MIDC and  Kagal- 

Hatkanangale 5-Star Industrial Estate whereas there are other co-operative 

industrial estates Viz small cooperative Industrial estates in Ichalkaranji and  

Laxmi Cooperative Industrial estate at Tal. Hatkanangale which is adjacent to 

Ichalkaranji City.  

The industries which are generating effluent i.e. textiles industries are 

located in Kagal- Hatkanangale 5-Star Industrial Estate, Ichalkaranji City and  

Laxmi Co-operative Industrial Estate whereas remaining industrial estates 

accommodates textiles weaving, foundry base, engineering or other units 

which are not generating the industrial effluent from there manufacturing 

activities.   

CETPs are provided in aforesaid Industrial estate/areas viz Kagal- Hatkangale 

5-Star Industrial Estate, Ichalkaranji City and Shri Laxmi Industrial Estate for 

the treatment of primary treated effluent from individual textile industries.  
 

9.1.1 Common Effluent Treatment Plant (CETPs)  

CETPs are provided for the treatment of primary treated effluent from 

member industries (textile industries) which are located in above industrial 

areas/ estates. There are three such CETPs in the area viz-  

I. M/s Kagal- Hatkanangale Five Star CETP, MIDC, Kagal Hatkanangale, 

Dist. Kolhapur 

39



 

28 

II. M/s Ichalkaranji Textile Development Cluster Ltd. (1MLD) at Shri Laxmi 

Co-operative Industrial Estate, Ta- Hatkanangale, Dist – Kolhapur 

III. M/s Ichalkaranji Textile C.E.T.P Ltd. (12MLD) Ichalkaranji 

These CETPs are having primary, secondary and tertiary treatment. As per 

consents (CTO) issued to these CETPs, treated effluent is to be discharge on 

land for irrigation/HRTS (High Rate Transpiration System).  HRTS with 

plantation of Nilgiri, Bamboo etc. is a land application system wherein the 

effluent is applied in especially designed field layouts with wide ridges and 

furrows. In ridges, trees are planted having much higher transpiration 

capacity, while wastewater is allowed to flow through the furrows. 

9.1.2 VISITS & MONITORING OF CETPS: 

Committee visited theses three CETPs and sampling at Inlet and Outlet of 

CETPs carried out during the visit as the industries discharge their primary 

treated effluent to CETP and CETP (after treatment) discharge treated 

effluent on land for the irrigation purpose/HRTS as specified in the respective 

CTOs of CETPs.   

The analysis results are given in different Table-5 (CETP-10 MLD), Table- 6 

(CETP-01 MLD) & Table-7 (CETP-12 MLD). The Analysis results of the CETP 

Monitoring carried out by MPCB (June 2022-Sept 2022) is given at Annexure-

12. 
 

A. M/S. KAGAL HATKLANGALE FICE STAR CETP (10 MLD), DIST-KOLHAPUR 

I) CETP having capacity 10 MLD is situated in Kagal-Hatkanangale, five-star 

MIDC which was commissioned on 01/04/2008. There are 06 member 

industries connected to this CETP and all member industries have 

40



 

29 

installed primary and secondary effluent treatment plant and treated 

effluent is discharged into CETP through pipeline for further treatment. 

The CETP has obtained Consent to Operate (CTO) from MPCB which was 

valid up to 31/12/2022.   

II) CETP consist of primary, secondary (Activated Sludge Process) and 

tertiary treatment. CETP comprises of collection tank, Equalization tank, 

primary settling tank, aerations tanks (diffused aeration), secondary 

settling tank, activated carbon filter and pressure sand filter, treated 

effluent holding tank, and decanters. The CETP provided online 

continuous Monitoring system with flow meter and the system is 

connected to MPCB and CPCB servers.  The final treated effluent from the 

CETP discharge on land having HRTS (70 Acres) which is provided and 

operated/maintained by MIDC. 

III) CETP was found operational during the visit on 19.10.2022. About 4 MLD 

of effluent is treated in CETP against capacity 10 MLD. The sampling 

carried out at Inlet and Outlet of CETP. Samples were also collected of the 

treated effluent being discharged on land having HRTS and from natural 

drain adjacent to HRTS where overflow of treated effluent with slight 

brown/yellowish colour was observed. The analysis results are given in 

Table-05.  

As per the analysis results, the concentration of all the monitored 

parameters at the outlet of CETP and treated effluent being discharged 

on land for HRTS are within the discharge standards. The analysis results 

of sample collected from this natural drain called Vit Bhatti Nala,  

Talandage shows COD 40 mg/l and slight brown/yellowish which shows 

41



 

30 

contamination. However, there is accumulation of treated effluent and 

the adjacent natural drain /nallah called Vit Bhatti Nala, Talandage due 

to rains. 

TABLE-05 ANALYSIS RESULTS OF SAMPLING CARRIED OUT  

AT CETP- 10 MLD- FIVE STAR MIDC, KAGAL-HATKANGALE 

Parameter Inlet 
Standards 

Outlet 
Standards 

Inlet to 
CETP 

Outlet of 
CETP 

Treated 
effluent being 
discharged to 

HRTS 

Nalla water 
near Vit 
Bhatti, 

Talandage 
downstream 

of HRTS 

pH 5.5 - 9 6.0 to 9.0 7.9 8 8.1 8 

BOD * -- 100 18 12 10 5.2 

COD* -- 250 136 92 88 40 

SS -- 100 17 37 27 18 

O & G 20 10 BDL BDL BDL BDL 

TAN 50 NS 2.25 1.67 2.13 2.31 

Cr 
(Hexavalent) 2 NS BDL BDL BDL BDL 

Total Cr 2 -- BDL BDL BDL BDL 

Nickel 3 NS BDL BDL BDL BDL 

Cadmium 1 NS BDL BDL BDL BDL 

Chloride -- 1000 -- 717.78 523.84 220.43 

Copper 3 3 BDL BDL BDL BDL 

Lead 1 NS BDL BDL BDL BDL 

Zinc 15 15 0.11 0.04 0.04 BDL 

Mercury 0.01 NS BDL BDL BDL BDL 

T. K. N. -- NS -- 59.92 59.92 12.88 

Arsenic 0.2 0.2 BDL BDL BDL BDL 

Fluoride 15 2 0.36 0.13 0.13 0.25 

TDS -- -- 2972 2449 1589 1066 

Note- All parameter are in mg/l except for pH 

42



 

31 

Note: In case of SSI unit, BOD of maximum of 800 mg/l and COD of maximum 2500 mg/l will be allowed 
to inlet of CETP. In case of MSI & LSI units, primary and secondary treatment is required to meet 
consented standards before disposal to CETP as per their respective consent conditions.  

 

IV) HRTS is used since last 10 years, due to saturation of HRTS including 

improper percolation of applied treated effluent and rainy season which 

resulted into formation of two small ponds adjacent to HRTS.  Overflow 

of these ponds observed into the nearby natural drain/nallah. In view of 

improper/inadequate HRTS, MPCB issued consent to member industries 

for 50 % recycle of their effluent in their respective industry and discharge 

the remaining 50 % effluent to CETP as well as directed CETP to operate 

with 5 MLD capacity.  The HRTS system needs to be improved/revamped 

including its design considering of local soil and permeability and/or make 

available alternative land for discharge of treated effluent with new 

additional HRTS.  

V) As per Consent, study of impact on soil and ground water quality twice a 

year (pre-monsoon & post monsoon) as per MoEF & CC Notification dated 

01.01.2016 to be carried out, however, till date such studies were not 

carried out by CETP and reports are not submitted to MPCB.  
 

B. M/s ICHALKARANJI TEXTILE DEVELOPMENT CLUSTER LTD. (01 MLD) AT SHRI 

LAXMI CO-OPERATIVE INDUSTRIAL ESTATE, HATKANANGALE, DIST – 

KOLHAPUR   
 

I) CETP of capacity 1 MLD is situated at Plot No. 7 to 10, Phase-1, Shri Laxmi 

Co-operative Industrial Estate, Ta- Hatkanangale, Dist – Kolhapur.  The 

CETP is commissioned on 31/12/2011.  4 member industries are 

connected with this CETP and member industries have installed the 

43



 

32 

primary effluent treatment plant in their industrial premises.  The primary 

treated effluent is discharged into CETP through pipeline for further 

treatment. The CETP has obtained Consent to Operate (CTO) from MPCB 

which is valid up to 31/12/2024. 

II) CETP consist of primary, secondary (Activated Sludge Process) and 

tertiary treatment. CETP comprises of collection tank, equalization tank, 

primary settling tank, aerations tanks (diffused aeration), secondary 

settling tank, Activated carbon filter and pressure sand filter, treated 

effluent storage pond with HDPE liner, sludge thickener and Decenter. 

The CETP provided online continuous Monitoring system with flow meter 

and the system is connected to MPCB and CPCB server. 

III) As per CTO condition, the treated effluent to dispose on land for irrigation 

purpose only. The final treated effluent from the CETP is used for 

agricultural by having the bilateral agreement with farmers for 127Acres 

land and own agricultural land of 31Acres area. 

IV) CETP was found operational during the visit on 21.10.2022. At present, 

0.8MLD of effluent is treated in CETP. Effluent was being discharged on 

land for irrigation. The sampling carried out at Inlet and Outlet of CETP. 

Samples were also collected of the effluent being discharged on land for 

irrigation. The analysis results are given in Table-06 as below.  

As per the analysis results, the concentration of all the monitored 

parameters of the sample collected from Outlet of CETP are within the 

discharge standards except for chloride. However, the concentration of 

BOD, COD and Chloride i.e. 360 mg/L, 1152 mg/L and 1513.53 mg/L 

respectively in the sample of effluent being discharged on agricultural 

44



 

33 

land exceed the discharge standards i.e. BOD=100 mg/L, COD=250 mg/L 

and Chloride=1000 mg/L. Effluent which was being discharged was from 

Treated Effluent Storage Pond which shows that CETP previously stored 

effluent without adequate treatment and the same was being discharged 

without ensuring to meet discharge standards, this also reveals 

negligence and improper operation .  
 

TABLE-06 ANALYSIS RESULTS OF SAMPLING CARRIED OUT AT M/S. ICHALKARANJI TEXTILE 
DEVELOPMENT CLUSTER LTD. (1 MLD) 

Parameter Inlet 
Standards 

Outlet 
Standards 

Inlet to 
CETP 

Outlet of 
CETP * 

Effluent being discharged to Agriculture 
Land from Treated Effluent Pond  

pH 5.5 - 9 6.0 to 9.0 6.8 8.4 7.8 

BOD * -- 100 330 22 360 

COD* -- 250 1304 127.2 1152 

SS -- 100 40 13 32 

O & G 20 10 BDL BDL BDL 

TAN 50 NS 0.95 0.82 1.4 

Cr 
(Haxavalent) 2 NS BDL BDL BDL 

Total Cr 2 -- BDL BDL BDL 

Nickel 3 NS BDL BDL BDL 

Cadmium 1 NS BDL BDL BDL 

Chloride -- 1000 -- 1491.54 1513.53 

Copper 3 3 0.25 BDL 0.15 

Lead 1 NS BDL BDL BDL 

Zinc 15 15 0.11 0.06 0.09 

Mercury 0.01 NS BDL BDL BDL 

T. K. N. -- NS -- 12.32 75.6 

Arsenic 0.2 NS BDL BDL BDL 

Fluoride 15 2 0.26 0.19 0.05 

TDS -- -- 5110 5195 4884 

Note- All parameter are in mg/l except for pH 

45



 

34 

Note:  

#- treated effluent from outlet of CETP ie. After primary, secondary and tertiary (carbon & Sand Filtration 
unit) is pumped to Treated Effluent Storage Pond from which effluent is discharged to Agriculture Land 
for Irrigation purpose.  

In case of SSI unit, BOD of maximum of 800 mg/l and COD of maximum 2500 mg/l will be allowed to inlet 
of CETP. In case of MSI & LSI units, primary and secondary treatment is required to meet consented 
standards before disposal to CETP as per their respective consent conditions.  

 

V) CETP has proposed to upgrade existing CETP and accordingly acquired the 

land. CETP has submitted the proposal of up-gradation of existing 1MLD 

by providing Reverse Osmosis (RO) with Multiple Effect Evaporator (MEE) 

as tertiary treatment for achieving Zero Liquid Discharge (ZLD) and 

treated effluent shall be used in the process of member industries by 

providing pipeline network.  
 

C. M/S ICHALKARANJI TEXTILE C.E.T.P LTD. (12MLD) ICHALKARANJI–  

I) CETP of capacity of 12MLD is established in Lalnagar, Near Niramay Hospital, 

Ichalkaranji. CETP is commissioned on 01/07/2012. Total 68-member 

industries are members to this CETP. Member industries have installed 

primary effluent treatment plant and the primary treated effluent is 

discharged to CETP through pipeline for further treatment. CETP has 

obtained consent to operate (CTO) from MPCB which was valid up to 

31/12/2022 

II) CETP comprises of collection tank, equalization tank, primary settling tank, 

aerations tanks (diffused aeration), secondary settling tank, activated carbon 

filter and pressure sand filter, treated effluent storage tank, sludge thickener 

and Decenter. CETP provided Online Continuous Effluent Monitoring System 

46



 

35 

(OCEMS) with flow meter and the system is connected to MPCB and CPCB 

server. 

III) As per CTO condition, the treated effluent to dispose on land for irrigation 

purpose only. Due to inadequate land availability for discharge of treated 

effluent, MPCB restricted the operational capacity up to 9 MLD.  The present 

arrangement available for the use of treated effluent is around 250 acres of 

agriculture land and 60 acres of land for bamboo cultivation by having the 

bilateral agreement with farmers/land owners. However, this arrangement 

is also not adequate for present effluent discharge, and not workable in rainy 

season (monsoon). 

IV) About 6-7 MLD of effluent is treated in CETP. CETP was found operational 

during the visit on 21.10.2022 and sampling carried out at Inlet, Outlet of 

CETP. The analysis results are given in Table-07, as below. As per the analysis 

results, the concentration of all the monitored parameters are within the 

discharge standards. During the visit, the treated effluent was being 

discharged into adjacent natural drain called Kala Odha though as per CTO 

condition, the treated effluent to dispose on land for irrigation purpose only. 

It is informed that the farmers were not taking treated water for their land 

due to rainy season.  

TABLE-07 ANALYSIS RESULTS OF SAMPLING CARRIED OUT  
AT M/S. ICHALKARANJI TEXTILE CETP LTD. (12 MLD) 

Parameter Inlet Standards Outlet Standards Inlet Outlet 

pH 6 - 9 6.0 to 9.0 6.9 8.5 

BOD * -- 100 520 26 

COD* -- 250 1600 110 

SS -- 100 17 15 

O & G 20 10 BDL BDL 

47



 

36 

TAN 50 50 1.1 1.58 

Cr (Haxavalent) 2 0.1 BDL BDL 

Total Cr 2 -- BDL BDL 

Nickel 3 3 BDL BDL 

Cadmium 1 0.05 BDL BDL 

Chloride -- NS -- 1003.69 

Copper 3 3 0.12 0.15 

Lead 1 0.1 BDL BDL 

Zinc 15 15 0.06 BDL 

Mercury 0.01 0.01 BDL BDL 

T. K. N. -- -- -- 34.72 

Arsenic 0.2 0.2 BDL BDL 

Fluoride 15 15 0.16 0.14 

TDS -- -- 4419 3599 
Note- All parameter are in mg/l except for pH 

Note: In case of SSI unit, BOD of maximum of 800 mg/l and COD of maximum 2500 mg/l will be allowed 
to inlet of CETP. In case of MSI & LSI units, primary and secondary treatment is required to meet consented 
standards before disposal to CETP as per their respective consent conditions.  

 

V. CETP has proposed to expand current capacity of CETP and in process to 

acquire the land and DPR of proposed up-gradation of existing 12MLD to 15 

MLD CETP with low flux membrane bio reactor, high recovery   reverse 

osmosis, brine concentration, brine recycle, five effect forced circulation 

evaporator, crystalliser and agitated thin film dryer for achieving Zero Liquid 

Discharge (ZLD) is submitted. CETP has proposed to provide the tertiary 

treatment facility and treated effluent shall be used in the process of 

member industries by providing pipeline network. It is submitted that the 

time required for completion of up-gradation work is February 2025. 

Consent to Establish (CTE) application submitted for said expansion with 

time bound schedule of ZLD of capacity of 15MLD.  

48



 

37 

 

9.1.3 Visit and Sampling at M/s Ichalkaranji Powerloom Mega Culture (IPMC)- 

The industry is located in M/s Laxmi Co-op Industrial Estate and not a 

member of CETP (1 MLD). Industry engaged and obtained CTE for the 

production of sizing and warped yarn-25 MT/D, Dyed Yarn-4.0 MT/D, 

Processed fabrics-1,25,000 Mtrs/Day and captive Power-2.5 MW.  

The drain passing nearby the industry, outside the industry premises, was 

noticed with coloured water. The aforesaid industry was visited by the 

committee on 21.11.2022. The industry was operational with some of the 

unit operations with less than 30 % capacity without obtaining CTO. 

The industry has provided ETP which broadly consist of primary, secondary 

(Sequencing Batch Reactor) and tertiary treatment (RO System), with sludge 

thickener, decanters and treated effluent storage tank. Proposed capacity of 

the RO System and MEE were not installed as per submission of the industry 

and CTE condition. MPCB issued CTE with condition of 100 % recycle of 

treated effluent.  

The sampling was carried out at Inlet and Outlet of ETP. The analysis results 

are given in Table-08, as below 
 

TABLE-08 ANALYSIS RESULTS OF THE SAMPLING CARRIED OUT  

AT M/S IPMC 

Sr. No. Parameters 
Prescribed 
Standards  

Inlet of ETP  Outlet of ETP 

1 pH 5.5 to 9 9.1 8.1 

2 BOD  100 mg/l 18 3 

3 COD 250 mg/l 116 20 

4 Suspended Solid 100 mg/l 34 31 

49



 

38 

5  Oil & Grease 10 mg/l BDL BDL 

6  Chloride 600 mg/l 751.77 6.55 

7 Sulphate 1000 mg/l 336.30 3.41 

8 
Total Dissolved 

Solids 
2100 mg/l 2409 59 

 

It is informed that the treated effluent (RO permeate) is used in the plant for 

industrial/utility purpose. MEE is not installed for treatment of RO reject. 

There was no discharge of effluent observed outside the premises during the 

visit, however, the drain passing nearby was noticed with coloured water 

contaminated with the effluent. Sample collected from the aforesaid drain 

shows BOD-42 mg/l, COD-160 mg/l, SS: 46 mg/l, TDS: 753 mg/l. The industry 

might have earlier discharged effluent as additional RO and MEE for ZLD 

condition was not installed. Industry needs to obtain CTO for the operation 

of the industry. MPCB needs to take appropriate action for the above non-

compliances.   
 

9.1.4 MPCB carry out visit for verification of compliance consent conditions 

including sampling as well as continuously taking the follow up with CETPs 

for their compliance. Based on non-compliances observed and analysis 

results of sampling of all the CETPs and the member industries, MPCB has 

taken various actions in last 5 years viz. 01- prosecution notices, 50- closure 

directions, 07- directions, 73- proposed directions, 58- interim directions, 41- 

show cause notices for closure and 86- show cause notices as well as 

forfeited Bank Guarantee of Rs. 44,06,000/-. 

 

50



 

39 

9.2 INDUSTRIES NOT LOCATED IN INDUSTRIAL AREAS & THEIR DISCHARGE OF 

TRADE EFFLUENT– 

Mostly sugar and distillery industries (08) which are scattered in Kolhapur 

Districts in the catchment area the River Panchganga. MPCB issued consents 

to Distillery industries with ZLD condition and to Sugar Industries with 

condition to discharge of treated effluent for irrigation use/agriculture use 

on their or land/premises  or farmers land with bilateral agreements. These 

industries were not in operation due to non-crushing seasons, therefore not 

visited by committee. However, there are regular visits of MPCB.  
 

10.0 WATER QUALITY OF RIVER PANCHAGANGA   

10.1 Sampling locations & Analysis Results- 

MPCB carry out monitoring of the River Panchganga once in every month under the 

National Water Monitoring Program (NWMP). The monitoring is carried out at four 

different locations along the stretch of River Panchaganga (U/s- Balinga Village to 